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Manufacture/ Vendor : HANS TOOL INDUSTRIAL CO., LTD

Address  No.101 SEC 2, Ho-Nan Rd., Taichung City 407, Taiwan

Corntry of origin: Taiwan

The following merchandise was submitted and identified by the vendor as:

Product: CLAMP / BODY PULLER

Standard No.: According to manufacturing standard.

Item No.: C1-1, CC-3, CD-5, CC-23, CB-25, CF-35

Quantity: C1-1x1pcs, CC-3x1pcs, CD-5x1pcs, CC-23x2pcs, CB-25x2pcs, CF-35x2pcs

Test Period: June 27 to June 29, 2017

Note:

WE HERE BY CONFIRM THAT THE PRODUCT DESCRIBED/SUPPLIED UNDER THE
ABOVE ORDER REFERENCE ARE BRAND NEW AND FULLY IN ACCORDANCE WITH
TECHNICAL SPECIFICATIONS AND ABOVE MENTIONED STANDARD.

We have tested the submitted sample(s) as requested and the follow results were obtained:
Test Required: Tensile test

Test Method:

1. Secure the sample on the tensile machine.

2. Tight and fix the screw bolt and clamp, hook a steel cable on the ring-pull, apply an upward
load by means of testing machine, test with manufacturing standard load force and increasing
100K gf without slipped out and broken, then record pass or not.

Standard according to manufacturing standard.

Test Machine 1: YS-T60A: Max. Capacity 5,000kg/ Speed 0.5~500mm/min

Test Machine 2: YS-T70A: Max. Capacity 10,000kg/ Speed 0.5~500mm/min

kW

Test Result:
Please see attached sheet.



",
y 4

Hans PROFESSIONAL
MANUAL & IMPACT SOCKET WRENCHES,
SPANNERS AND CAR REPAIRE TOOL.

7oor; TANS TOOL INDUSTRIAL CO., LTD.

‘ I L WORLD CLASS

PROFESSIONAL/INDUSTRIAL QUALITY WITH LIFETIME GUARANTEE

NO.101,SEC.2,HO-NAN ROAD,

TAICHUNG 407, TAIWAN R.O.C.
TEL:886-4-23118682/FAX: 886-4-23110358
E-MAIL:hanstool@ms23.hinet.net

http:// www.hanstool.com
www.hanstool.com.tw

TEST REPORT
REPORT No. HAN070303/2017
Page 2 of 2
Date: July 03, 2017
Test Result:
sample Standard(Kgf) | Increasing 100Kgf with standard (Kgf) | Result
Clamp C1-1#1 1,000 1,100 PASS
Clamp CC-3#1 3,000 3,100 PASS
Clamp CD-5#1 5,000 5,100 PASS
Clamp CC-23#1 | Cross 2,000 2,100 PASS
Clamp CC-23#2 | Longitudinal 3,100 PASS
3,000
Clamp CB-25#1 | Cross 2,000 2,100 PASS
Clamp CB-25#2 | Longitudinal 5,100 PASS
5,000
Clamp CF-35#1 | Cross 3,000 3,100 PASS
Clamp CF-35#2 | Longitudinal 5,100 PASS
5,000

ACCORDING TO ABOVE INFORMATION TEST REPORT IS ACCEPTABLE.
Place and date of issue / name, function

2017-07-03 o .
Hans Tool Co., Lid.

Taichung Taiwan

36-4-23110358
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---END OF REPORT---



